®
A\G %ﬂati?of Cﬂéﬁl Ct%plia?::‘lg
Test Report

Report No.: AGC03507180401-001S1 Date: Apr.19, 2018 Page 1 of 5
Applicant: Mid Ocean Brands B.V.
Address: Unit 201, 2/F, Laford Centre, 838 Lai Chi Kok Road, Cheung Sha Wan, Kowloon, Hong Kong.

Report on the submitted sample(s) said to be:

Sample Name . Bottle opener in wood

Model :  M09360-40

Sample Receiving Date . Apr.12, 2018

Testing Period . Apr.12, 2018 to Apr.18, 2018
Test Requested . Please refer to next page(s).
Test Method . Please refer to next page(s).

Reviewed by: I 1

Liangdan, Jessie.Liang

Technical Supervisor

The results sp Guert' m Th'is‘te treport refer only to the sample(s) tested unless oihermse stated and the sample(s) are retained for 30 days only. The document
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Report No.: AGC03507180401-001S1 Date: Apr.19, 2018 Page 2 of 5
Test Requested: Conclusion
1. As specified by client, to determine the Lead and Lead compounds content in the submitted

sample(s) with reference to entry 63, Annex XVII of the REACH Regulation (EC) No Pass

1907/2006.
2. As specified by client, to determine the Cadmium(Cd)content in the Submitted sample(s) with

reference to entry 23, Annex XVII of the REACH Regulation (EC) No 1907/2006. Pass

3. As specified by client, to determine the Wood moisture content in the submitted sample. /

4.For compliance with the European Standard on Safety of Toys:

EN71-9:2005+A1:2007 —Formaldehyde Pass

Test Results:

1. Lead and Lead compounds content

Unit: mg/kg
_ Test Method/ Result(s) €r
Test item(s) ] MDL Limit
Equipment 1 2

Refer to

Lead (Pb) EPA 3052-1996& 5 18 N.D. 500
EPA 3050B:1996&

Conclusion EPA 6010C-2007 / Pass Pass /

ICP-OES

Note: 1. MDL=Method Detection Limit
2. N.D.=Not Detected(less than method detection limit)
3.As specified by client, only test the designated sample

The results showan' m Th‘is'te treport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by, _SC this docurqe \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
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2. Test result of Cd:
Unit: mg/kg
’ Test Method/ Result(s) &%
Test item(s) 1 MDL Limit
Equipment 2
Cadmium (Cd) Refer to 5 N.D. 100
EN1122:2001
Conclusion ICP-OES / Pass /
Unit: mg/kg
) Test Method/ Result(s) o
Test item(s) . MDL Limit
Equipment 1
Cadmium (Cd) Gerer o 5 N.D. 100
EPA 3050B:1996&
) EPA6010C:2007
Conclusion ICP-OES / Pass /

Note: 1. MDL=Method Detection Limit
2. N.D.=Not Detected(less than method detection limit)

3. As specified by client, only test the designated sample

3. Wood moisture content
Test Method: GB/T 1931-2009

Moisture content/%

Sample number

The quality before the test/g

The quality after drying/g

Mo M; W
2A 91.6276 88.7061 3.08
2B 93.0024 90.0070 3.22

Moisture content test formula: W= (My-

M1)/Mg*100%

The results showan' m Th‘i&&e treport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by, _SC this docume \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed thtlp /Iwww.agc- oe t.com.
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4.Test Result(s) of Formaldehyde(EN71-9:2005+A1:2007)

Unit: mg/kg
Test Method/ Result(s) ¢ 4G
Test Item(s) . MDL Limit
Equipment 2
Refer to
Formaldehyde EN717-3: 1996 1 N.D. 80
UV-Vis
Conclusion / / Pass /

Note: 1. MDL=Method Detection Limit
2. N.D.=Not Detected(less than method detection limit)

Sample Description

1 Metal
2 Board
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Page 5 of 5
Test Flow Chart
Test Flow Chart for Pb, Cd
Sample Preparation Weigh Sample »| Acid digestion with
microwave/hotplate
DATA < ICP-OES < Filtration

This report is to supersede the report with No.: AGC03507180401-001 dated on Apr.18, 2018.

The photo of the sample
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AGC authenticate the photo on original report only
*** End of Report***
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